
III
MT-97 III 

GROUP 05 - STEERING GEAR 

STEERING DRAG LINK 

FIG. 05-1 R-JOO, R-llO, R-120, R-130 Series 
FIG. 05-3 R-140-4x4 SERIES 
FIG. 05-2 R-150, R-160, RC-160 SERIES 
FIG. 05-3 R-J60-4x4 SERIES 

STEERING GEAR 

R-l00 SERIES 

FIG. 05-4 

R-ll0, R-120 SERIES 

FIG. 05-4 ROSS 
FIG. 05-5 GEMMER 

R-130 SERIES 

FIG. 05-4 ROSS, WITH TRANSMISSION CODE 1374 
FIG. 05-6 ROSS, WITH TRANSMISSION CODES 1302, 1303, 1320 
FIG. 05-5 GEMMER 

R-140-.4x4 SERIES 

FIG. 05-8 

R-l50 SERIES 

FIG. 05-7 

R-lbO-.4x4 SERIES 

FIG. 05-10 

R-l60 SERIES 

FIG. 05-8 ROSS 
FIG. 05-9 GEMMER 

RC-l60 SERIES 

FIG. 05-8 

STEERING WHEEL AND HORN BUTTON 

FIG. OS-II R-100, R-llO, R-120, R-130, R-140-4x4, R-150, R-160, RC-160 SERIES (FOR ROSS GEAR) 

FIG. 05-12 R-160-4x4 SERIES (FOR ROSS GEAR) 

FIG. 05-13 R-llO, R-120, R-130, R-160 SERIES (FOR GEMMER GEAR) 


PRINTED iN UNITED STATES OF AMERICA 

05-1 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 05 - STEERING GEAR 

STEERING COLUMN MOUNTING 

R-IOO SERIES 

FIG. 05-15 

R-ll0 SERIES 

FIG. 05-14 WITH TRANSMISSION CODE 1301; BELOW CHASSIS NO. 47105 
WITH TRANSMISSION CODES 1302, 1303 

FIG. 05-15 WITH TRANSMISSION CODES 1301, 1383; CHASSIS NO. 47105 UP 
WITH TRANSMISSION CODE 1374 

R-120 SERIES 

FIG. 05-14 WITH TRANSMISSION CODE 1301; BELOW CHASSIS NO. 9597 
WITH TRANSMISSION CODES 1302, 1303 

FIG. 05-15 WITH TRANSMISSION CODES 1301, 1383; CHASSIS NO. 9597 UP 
WITH TRANSMISSION CODE 1374 

R-130 SERIES 

FIG. 05-14 WITH TRANSMISSION CODES 1302, 1303, 1320 

FIG. 05-15 WITH TRANSMISSION CODE 1374 


R-140-4x4, R-150, R-160--4x4, R-160 SERIES 

FIG. 05-16 

RC-160 SERIES 

FIG. 05-17 

POWER STEERING, CODE 0508 

FIG. 05-18 HOSE AND FITTINGS 

FIG. 05-19 PUMP 

FIG. 05-20 CYLINDER 

FIG. 05-21 VALVE 

FIG. 05-22 CYLINDER END 

FIG. 05-23 VALVE END (R-100, R-1l0, R-l20, R-130 SERIES) 

FIG. 05-24 VALVE END (R-150, R-160 SERIES) 


PRINTED IN UNITED STATES OF AMERtCA 

05-2 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 
lIB 


GROUP 05 -STEERING GEAR 
 tI 

1234/1 96 
7 3 4 8 1( , lwr£~~.//~~~/~I~ __ .. ~¥/9.._.~..~~ ~ L~~} 

A-31235 

FIG. 05-1 - STEERING DRAG LINK 
(R-IOO, R-llO, R-120, R-130 Series) 

NO.KEV DESCRIPTION I H PART NUMBER
REQ'C 

I PIN, COTTER, 1/8 x 1-5/8" 2 137 210 


2 PLUG 2 74 040 RI 


3 SEAT 2 74 039 RI 


4 SPRING 2 I 051 YA 


5 SEAT 1 1333 Y 


6 LI NK, ASM. I 74 041 RII 


7 SEAT I I 331 YA 


8 PLUG I 13 350 V 


9 LUBRICATOR 1/8" STGHT 2 109 461
i 
RIGHT HAND DRIVE 

ASM. 

FIG. 05-2 - STEERING DRAG LINK 
(R-1SO, R-160, RC-160 Series) 

NO,KEY DESCRIPTION I H PART NUMBERREO'Or 
i 


I PIN, COTTER, 1/8 x 2" I 103 389 


2 PLUG I 26 938 H 


3 SPRING 2 26 936 H 

..- .. 


4 SEAT I 59 812 HA 


5 SEAT I 65 000 HA 


6 LINK AS,", I 74 025 R II 


LUBRICATOR, 1/8", STGHT. 2 109 461 


8 PLUG I 26 940 HA 


9 SEAT i I 65 Ooo.HA 


10 PLUG I 65 001 H 


7 

..~---.. 

RIGHT HAND DRIVE 

PRINTED IN UNITED STATES OF AMERICA 

05-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 05 - STEERING GEAR 


1 2

I I~ 
I I \ 

~ ,~ 
3 
I 
I 
I 
I 

4 
l 
I 
I 
I 

~ 

11·8242 

FIG. 05-3 - STEERING DRAG LINK 
(R-I40-4x4, R-160-4x4 Series) 

I ! 

I 

2 

'3 
4 

5 
6 

PLUG 

SEAT 

SPRING 

PLUG 
SHIELD (R-160 - 4 x 4) 
SEAL (R-160 - 4 x 4) 

! 

2 

4 

2 
2 
2 
2 

66 294 H 

66 290 H 
66 292 H 

66 293 H 
66 643 HA 
66 644 H 

7 LINK, ASM. 

R-=-140 - 4 x 4 
R-160 - 4 x 4 

I 
I 

122 882 RII 

122 884 RII ,---­

8 PIN, COTTER 1/8 x 2' 2 12 184 R I 

9 LUBRICATOR, 1/8" 
STGHT. (R-140 - 4 x 4) 

ELBOW, 67•. 1/2° (R.160 4 x 4) 

RIGHT HAND DRIVE 

2 

2 

109 461 

109 350 

7 LINK, ASM. 

R-140 - 4 x 4 

R-160 - 4 x 4 

I 

I 

122881 RII 

122 885 RII 

i 

-

PRINTED IN UNITED STATES OF AM£~ICA 

05-4 

Donated by John & Susan Hansen - For Personal Use Only



I!II 
MT-97 1MGROUP 05 -STEERING GEAR 

1 
/ 

/2 
/ 

/3 
"­

32 t1'1- C~ 
/' 

4 

6 
./ 

6 
\ 

, /7 \ 

~~GGGG~GGG 
10 11 12 13 14 16 
\ \ \ \ \ \ 
\ \ \ \ I 

~~I ," ~~ 
1 \T'
I \ 
I \ 
Ii 24 IS 11 

~~o 
immD@ e 

I~~\ I 

I 

19 18 17 18 
A.37236 

FIG. 05-4 - STEERING GEAR (Ross Models TA-12, TE-12) 
(R-100, R-ll0, R-120 Series) 
(R-130 Series - With Transmission, Code 1374) 

KEY OESCRtPTIQN 

NO. REQ'D 

1"-12 TE-12 
J H PART NUMBIUIt 

GEAR ST(I., AS~. 

Ross MODEL TA·12 
Ross MODEL T(·12 

(ORDER 121813 R91 fOR SERViCE) 1 
I 

73647 R92 
123 813 R91 

1 
2 
'1 
4 

SEAL w/SLEEVE ASH. 

COVER w/SlEEVE.AND SEAL 
BOLT 
NOT USED 

ASH. 
1 
I 

3 

I 

I 

3 

89 917 R91 
91 494RII 
89 911 RI 

PfitINTE;D IN UNITED STATES OF AMERICA 

05-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP OS - STEERING GEAR 

NO. REQ'O 

DESCRiPTION I H PART NUMBER 
TA-12 1 TE-12 

FIG. 05-4 - STEERING GEAR (Ross Models TA-12, TE-12) - Continued 

') TUBE, W/~AM ASH. ! 

SEE NOTE "A" I 7", 6i8 R91 
SEE NOTE "8" I 110 427 RII 

6 8ALL 5/16" 22 22 16 010 RI 
7 BEARING 2 2 90 607 H 
8 RING 2 2 90 608 H 
9 HOUSING, w/8USKING AND COVER, ASM. I I 73 645 R II 

10 BUSHING I I 100 042 KA 
II 8USHING I I 100 042 KA 
12 SEAL ASM. I I 100 044 HA 
13 ARM, ASH. I I 7i 6'16 RII 
14 I WASHER L K. 3/4 MEO. I I 10i 126 
15 NUT I I 68 014 H 

16 NOT SERVICED SEPARATELY 
17 NUT HEX. 1/2NF 1 1 I()<, 028 

18 WASHER, LK. , .I /2" MEO. '1 ., 10, '12; 

19 80LT, HEX-HD., IL2NF x 1-1/2" 3 3 182 778 
20 COVER, ",/rUBE, ASM. I I 82 300 R II 

21 LEVER SHAEI~ ANO WASHER ASM'. 

SEE NOTE "A" I 7, 6,4 RII 
SEE NOIE "B" I 127810 RII 

22 GASKET I I 100 053 H 

23 COVER, w/SCREW AND NUT, ASM. I t 100 052 KX 

24 NUT, HEX., JAM, 7/16NF I I 272171 

25 SCREW I I 90613 H 
26 PLUG. PIPE, SQ-HD., 1/4" 1 I 103 866 

27 WASHER 2 2 37564 HA 

28 WASHER, LK., 5/16". MED. 2 2 101 320 

29 BOLT, HEX-HD., 5/16NC x I" 4 4 181 088 

30 GASKET I I 89801 RI 

~I SHIM 
(.002", BRASS 1 AR AR 90 614 H 
(.001". STEEL) AR AR 90-615 H 

(.010", STEEL) AR AR 90 616 H 

32 GASKET I I 89 801 RI 

33 NUT, HEX., 5/16NF 1 I 103 025 

34 WASHER,LK., 5/16", INT. I I 138 5-40 

CLAMP, ASM. I I 68012 HX35 .. _­
NOTE "A" - FOR R-I 10, R-120 SERIES "'/TRANS., CODE 1301 

FOR R-I 10 SERIES ~/TRANS., COO£S 1302, 1303, BELO'" CHASS 15 

No. 49372 
FOR R-120 SER IES ../TRANS., CODES 1301, 1303, BELO~ CH~SS'S 

No. 1012'1 

NOTE "8" - FOR R-IOO·SERIES 
FORR-IIO R-120 R-I'W SERIES .. hRANS. CODE .1'l7~ 

FOR R-IIO SERIES ",/rRANS. CODES 1<02 1'l0, CHASSIS No. 

49<72 UP AND TRANS. CODES 1148 1<8< CHASS S No. 4710'1 

UP 
FOR R-120 SERIES W/TRANS. CODES 1302 I~O'l CHASSIS No. 

10'l2, uP AND TRANS. CODES n48 1<83. CHASSIS No. 9597 

UP 

PRINTED IN UNfTED STATES OF AMER1CA 

05-6 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 05 - STEERING GEAR 

NO. FlEO'C 

KEY OESCf':IPTION t H PART NUMBER 
TA-12 r TE-12 


FIG. 05-4 - STEERING GEAR (Ross Models TA-12, TE-12) - Continued 


RIGHT HAND DRIVE 

GEAR, STG., ASH. 


Ross MODEL TA-12 (ORDER 123 814 R91 FOR SERVICE) I 73 648 R~ 


Ross MODEL TE-12 1 123 814 R91 


2 COYER w/SLEEYE AND SEAL ASH. 1 I 91 423 R I 1 

i 


5 I TUBE w/eAM ASH. 


SEE NOTE HAn 1 7, 6,9 R91 


SEE NOTE "B" I 
 130 428 RII 


9 HOUS ING w/BUSHING A.NO COYER AS"' • I 1 73 646 RII 


• 
NOTE "Au _ fOR R-IIO R-120 SERIES W/~RANS. CODE nOI I 


fOR R-I 10 SERIES W/TRANS. CODES 1'\02 l'IOi BELOw CHASSIS 


No. 49312 


fOR R-120 SERIES W/TRANS., CODES 1301 J 1303, BELOII CHASSIS 


No. 10323 


NOTE "B" - FOR R-IOO SERIES 


fORR-IIO R-120 R-110 SERIES WjrRANS. CODE 1374 


fOR R-IIO SERIES W/rRANS. CODES ~ 1303, CHASSIS No. 

49372 UP, AND TRANS., CODES 1348, , CHASSIS No. 47105 


UP 


fOR R-120 SE'RltS W/rRANS., CODES 1302, 1303, CHASSIS No. 


10323 UP, AND TRANS., CODES 1348, 1383, CHASSIS No. 9597 

UP 


-, 

-


PRINTED IN UNITED STATES OF AMERICA 

05-7 

Donated by John & Susan Hansen - For Personal Use Only



I!IIIMT-97 
GROUP 05 -STEERING GEAR III 

KEY 

GEAR, STRG., ASM. 

I BOLT, HEX-HO., 2[16NC x 2/8" 

2 WASHER, LK., 5/16", EXT. 


3 COVER, ",[TUBE l ASM. 


4 SHIM (.002" THICK) 


5 
 GASKET (.005" THICK) 


6 RING 


7 
 BEARING 


8 TUBE, ",/WORM, ASH. 


9 RING 

10 BUSHING 

II LEVER SHAFT ",/ROLLER, ASM. 

12 SCREW 

13 GASKET 

14 COVER, ",/SCREW AND WASHER, ASM. 

15 PLATE 

16 NUT 
17 WASHER 

18 HOUSING, w/SUSHING, ASM. 

19 SEAL 

20 BOLT, HEX-HO., 5/16NF X 1-7/8" 

21 CLAW, ASM. 

22 SEE STEERING "'HEEk ILLUSTRATION 

23 WASHER, LK., 5/16", INT. 

24 NUT, HEX., 2/16NF 

25 SEAL, ASM. 

26 ARM, ASM. 


27 WASHER, LK. 7/8", MED". 


28 NUT 


29 PLUG 


30 BOLT. HEX-HD., 1/2NF x 1-1/2" 


31 WASHER, LK., 1/2",. MED. 


32 NUT, HEX., 1/2NF 


7 

FIG. 05-5 - STEERING GEAR (Gemmer) 
(R-flO, R-120, R-130 Series) 

DESCRIPTION NO. 
REQ'O 

I 

4 

4 

I 
AR 
AR 

I 

2 

I 

I 
2 

L 	 I 
I 

I 

I 

I 

I 
I 

I 

I 

I 

I 

I 
I 

I 
I 

I 

I 
I 

3 
3 
"I 

I H PART NUMBER 

646 028 R91 

181 084 
114 605 

647 682 R92 
647 ')81 RI 
87 395 H 
87 ]98 H 

87 199 H 

647 683 R91 


81 327 H 

81 448 H 


647 425 R21 

87 402 H 


I 647 580 RI 

647 451 R91 

87 40"1 H 


87 404 H 

647 430 RI 


647 453 R II 


647 473 RI 

181 346 


87 410 HX 

115 548 

103 025 


142 "\29 HA 

647 443 RII 

~7 
II 03.3V 


647 411 R" 


182 778 

103 32"\ 

101 028 


PRINTEC IN UNITED STATES OF AMERICA 

05-8 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 05 - STEERING GEAR 


.g(;)0't>..,...._- 8 
<iJfi)G.... 

~ 
..-9 

81-~ 11 

28 27 
I I 
I I 

~, 

29 

A-285?O 

FIG. 05-6 - STEERING GEAR (Ross Model T-14) 
(R-130 Series - With Transmission Codes 1302, 1303, 1320) 

KEY DESCRIPTION NO. 
RE::Q"O I H PAFlT NUMBER 

GEAR, STRG., A5M. I 130 911 R91 

I 

2 

3 
4 

5 

WASHER, LK., 5/16", MEO. 

• BOLT 
I SOLT, HEX-HD., S/16NF x 1-7/8" 

SEE STEERING wHEEL IU.USTRATION 

CLAMP, ASM. 

I 4 

4 

I 

I 

10'1 )20 

89 911 RI 
181 346 

68 012 HX 

r 
0 NUT, HEX., 

WASHER, 

5/16NF 

LK. , 5/16", INT .. 

I 

I 

103 025 

115 548 

7 
8 

9 

COVER, w!SlE;EVE 

BAll,~ 

I BEARING 

AND SEAL, ASM. 

PRINTED IN UNITED STATES OF AMERICA 

I 

24 

2 

91 044 RII 

16 010 RI 
68 041 H 

05-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 - STEERING GEAR 

NO,KEY OEseR I PTI ON 
ftEO'O 

FIG. 05-6 - STEERING GEAR (Ross Model T-14) - Continued 

10 TUBE, w~I"., ~M 
BELOw CHASSIS No 6895 I 
~ASSIS No. 6892 UP i I 

II GASKET 2 
SHIM 

.002" iH I CK AR 

.003" THICK AR 

.010" THICK AR 

12 PLUG, PIPE, SQ-HD" 1/4" I 
13 BUSHING I 
14 SEAL, ASM. I 
15 WASHER, l X. , 3/4", MED. I 
16 NUT I 
17 ARM, ASM I 
18 NUT, HEX." 1/2NF' I 3 
19 WASHER, lK., 1/2", MED. 3 
20 SOLT, HEX-HD., 1/2Nf x 1-1/2" 3 
21 COVER, w/TUBE, ASM. I 

22 BUSHING I 
2i LEVER SHAfT, wLNUT AND WASHER, AS". I 
24 NUT I 
25 SCREW I 
26 _BOLT, HEx-HD. 5/16NC x I" 4 

27 WASHER 4 
28 COVER, w/SCREW AND NUT, AS". I 
29 GASKET I 
10 HOUSING w/BUSHING AND COVER! ASM. I 
31 RING 2 

RIGHT HAND DRIVE 

GEAR, STRG., ASM. --- ­ I 

10 WBE, w/CAM, ASM. 
BELOW CHASSIS No. 6895 I 
CHASSIS No. 6895 uP I 

30 HOUSING, wLSUSHING AND END COVER, ASM. I 

I J-4 PART NUMBER 

.® 83824 R91 
liD 908 R91 

89 933 RI 

68 019 HA 
68 020 H 
68 021 H 

! 103 866 
68 002 HB 

i 85 928 R91 
103 326 

68 014 H 

83 098 RII 


103 028 

103 323 

1~778 
73 350 RII 
68002 HB 
81 822 RII 
68 016 H 
50 443 H 

181 088 

37 564 HA 

83 828 RII 

84 487 RI 

84 0'\6 RII 

50 448 H 


130 912 R91 

i@ 83 825 R91 
130 909 R91 

84037 Ril 
®ORDER 130 908 R91 AND 

131 092 RI.I 
@ORDER 130 909 R91 AND 

131 092 RII 

PRINTED IN UNITED STATES OF AMERICA 

05-10 

Donated by John & Susan Hansen - For Personal Use Only



II
MT-97 

GROUP 05 -STEERING GEAR HI 

.4 

1 T T 
o •ro 0 

6 
...... 
7 

...... 
6 

9 
"­

"'''' "''''~ Ii> Q"'''''''''' 
~--10 

12 13 14 15 16 
/ I \ \ 

/ I \ \

i ~ \ 
18 17 

6d 
19 
----..jnm © 10 8-5845 

FIG. 05-7 - STEERING GEAR (Ross Model TA-14) 
(R-150 Series) 

NO.KEY DESCRIPTION I H PART NUMBER:REQ'O 

GEAR, STRG., ASM. I 73 609 R92 

I SEE STEERING WHEEL I LLlIS TRAT ION 

2 CLAMP, ASH. I 68 012 HX 

BOLT, HEX-HO., 5/16N' x 1-7/8" I 181 346
-_. 
NUT, HEX., 5/I~Nf I 103 025 

WASHER, LK., 5/16 11 

, INT. I 115 548 


COVER, w/SLEEVE AND SEAL, ASH. I 91044 Rl!3 

4 BOLT 4 89 911 RI 

5 WASHER, LK., 5/16 11 

, HED. 4 103 320 

6 GASKET 2 89 933 RI 


PRINTED IN UNITED STATES OF' AMERtCA 

05-11 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 - STEERING GEAR 

KEY DESCRiPTION , H PART NUMBER 

FIG. 05-7 - STEERING GEAR (Ross Model TA-14) - Continued 

7 SHIM 
.002" 
.033" 
.010" 

THICK 

THICK 

THICK 

I 

AR 
AR 
AR 

68 019 HA 
68 020 H 
68 021 H 

8 
9 

10 
II 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
10 

TUBE, w/CAM, ASM. 

BALL, 5/16" 
BEARING 
RING 
HOUSING, w/BUSHING AND COVER, ASM. 

SEAL, ASM. 

ARM, AS .... 

WASHER, LK., 7/8", "'ED. 

NUT 
NUT, HEX., 9/16NF 
WASHER, LK., 9/16", MEO, 

BOLT, HEX-HO., 9/I6NF x 1-1/2" 
COVER, w/TUBE, ASM. 

BUSHING 
BUSHING 
LEVER SHAFT, w/NUT AND WASHER, AS .... 

WASHER 
BOLT, HEX-HD., 5/16NC x I" 
GASKET 
COVER, w/SCREW AND NUT, ASM. 

SCREW 
NUT 
PLUG, PIPE, SQ-HD~I~~__. I 

I 
24 

2 

2 
I 
I 
1 
I 
I 

3 
3 
3 
I 
I 
I 
I 
4 
4 
I 
I 
1 
\ 
I 

I 

73 361 R91 
16 010 RI 
68041 H 
50 448 H 
7"1 "154 RII 

142 331 HA 
73 352 RII 

103 327 
50865 V 

103 029 
103 324 
182 799 
73 350 RII 
68031 HA 
68 031 HA 
73351 RII 
37 564 HA 

181 088 
82 282 R I 
8288IRII 
50 443 H 
68016 H 

103 866 

RIGHT HAND DRIVE 

GEAR, STRG., ASM. I 73 6\0 R92 

8 
12 

TUBE, w/CAM, ASM. 

HOUSING, w/BUSHING AN~ COVER, ASM. 

I 
I ! 

73 362 R91 
73 355 RII 

PRINTED IN UNITEO STATES OF AMERICA 

05-12 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97 

GROUP 05 - STEERING GEAR 


30 3137---­

/ 
\ \ 
\ 

39 "L--4"~!,/ / I 
/ / I I 

26 28 27 28 29 

A·29123 

FIG. 05-8 - STEERING GEAR (Ross Model TA-54) 
(R-160, RC-l60, R-140-4x4 Series) 

NO. REQ'O 

R-l60 
KEY OESeR! PTION I H PART NUMBER 

...... I 

R-I"'O RC-I60 
SSlIES 

SERIES 

GEAR, STG. A51l • 


R-160, R-140 4 x 4 SERIES 85 553 R92 


RC-160 SERIES 83 996 R91 


I SEE STEERING WHEEL ILLUSTRATION 


2 NUT HEX ')/16NF I I 103 025 


1 WASHER. LK., 5/16", INT. I I 115 548 


4 CLAMP, ASM. I I 68 012 HX 


5 SEAL W/SLEEVE, ASM. I I 89 917 R91 


6 NOT SERVICED SEPARATELY 


7 COVER, ,,/SLEEVE AND SEAL, AS>! I I 91 044 R I I 


8 GASKU I 89 933 RI 


9 i SHIM 

.002" THICK AR AR 6tJ 019 HA 


.Oor TH I CK AR AR 68 020 H 


! .010" TMICK AR AR 6tJ 021 H 


!10 SPACER I I 85 587 RI 


II RING 2 2 50 448 H 


12 CUP 2 2 68 041 H 


13 TUBE, w/CAM, ~M 

R-160, R-140 4x 4 SERIES I 85 661 R91 

RC-160 SERIES I 85 885 R91 
! 

PRINTED IN UNITED STATES OF AMERICA 

05-13 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 -STEERING GEAR 

NO. REQ'O 

R-l60 
KEY c SCRIPTION I H PART NU MBERR-l"O RC-160 

SERIESi ".. 
SERIES 

J 
FIG. 05-8 - STEERING GEAR (Ross Model TA-54) - Continued 

14 AR/1 A SM 

(R-160 SERIES ONLY) I 7< "'12 RII 

RC-160 SER,,:S I 86 7'14 RII 

(R-140 - 1, x 4 ONLY J I 2~'i60RII 

I') NUT I I ')086'i V 

16 WASHER, LK., Y8", MED. I I 10, ,27 

17 SEAL ASM. I I 142 "I HA 

18 BUSHI NG 2 2 68 O~I HA 

19 NUT HEX· 9/16NF 10~ 029~ 

20 WASHER, LK., 9/16" MED. 3 " 3 103 ,24 

21 ' HOUSING, w/BUSHING AND COVER, ASM 

R - 160, R - 140 - 4 x 4 S E R I E S I 8'\ 'i'iB RII 

RC-160 SER IES I 84 2'0 R I I 

I22 BOLT HEX-HD 9/16NF x 1-1/2" , , 182 799 

23 COVER w/TUBE ASM. I I 7, ,'10 RII 

--2-4-I-­
LEVER SHAFT, IN/NUT AND WASHER, ASM. 

R-160, R-140 - 4 x 4 SERIES I 00 590 R91 

RC-160 SERIES I 88 592 R91 

25 SPACER 2 2 i 87 531 RI 

26 SEAT 2 2 87530R I 

27 WASHER 2 2 85 919 RI 

28 LOCK 2 2 88 428 H 

29 NUT 2 2 90 053 RI 

30 GASKET I I 85 301 RI 

31 COVER, w/SCREW AND NUT, ASM. I I 85 191 RII 

32 , SCREW I I I ')0 44 ~ H 

11 NUT I I 68 016 H 

34 BOLT,­ HEX-HD. 'i/16NC x 1-1/4" 6 6 181 090 

35 WASHER 6 6 ?,7 '164 HA 

36 BEAR 1NG 52 52 85 917 RI 

37 SET STUD NUT ROLLER AND WASHER ARM (MATCHED) I I 92 303 R91 

38 PLUG, PIPE, SQ-HD., 1/4" -, 
I I 103 866 

39 BALL 5/16" 24 24 16 010 RI 

40 WASHER, lK., 5/16" >lED. 4 4 10i 320 

41 BOLT 4 89 911 RI 

BOLT, .HEX-HD. 5/16NC x 3/4" 4 181 686 
42 BOLT, HEX-HI). 

5/16NF x 1-7/8" I lj 181 346 

-­ 5/16NF x 2" 4 " 182 699 

RIGHT HAND DRIVE 

GEAR STG. ASM. I 8'1 'i'i4 RQ2 

n TUBE, w/CAM, AS>I. 1 85 662 R91 

21 HOUSING, w/BUSHING AND COVER, ASH. I &; 5'19 R II 

--" I-­

PRINTED IN UNITED STATES OF AMERICA 

05-14 

Donated by John & Susan Hansen - For Personal Use Only



II
MT-97 

GROUP 05 - STEERING GEAR III 

11.1 13 14 
I \ I 

~fAA... ·,lIt i'IVV,?1
l~ 

17-~ 
"2::..6 

11.-37238 

FIG. 05-9 - STEERING GEAR (Gemmer) 
(R-160 Series) 

IKEY DESCRIPTION NO. I H PART NUMBER
REQ'OI 

GEAR, STRG., ASM. J 6lj6 629 R91 

I BOLT, HEX-HD. S/16NC x 3/4" 4 • 181 086 

2 WASHER, LK., 5/16", EXT. 4 114 605 


3 i
COVER, "/TUBE, ASM. i I 647 687 R91 

4 SHIM (.002" THICK) AR 645026 RI 


SHIM 

,085" THICK AR 87 461 H 

.010" THICK AR 87 460 H 

S 

6 BEAR I NG I 87 463 H 

7 BEARING 2 87 464 H 


8 TUBE, ,,/WORM, ASM. I 647684 R91 


9 BEARING I 87 462 HA 


10 BUSHING 2 646 753 R I 


II LEVER SHAfT w/ROLLER AS'" I 647 426 R91 


12 SCREW I 87402 H
! 


13 GASKET I ! 647 405 RI 

14 COVER w/SCREW, ASM I 647 442 R91 


IS PLATE I 87 40,L11 

16 NUT I 87 404 H 


!17 SOLT, -':"'X-HD~, S/16NC x S/8" 4 181 084 
18 WASHER I 647 430 R I 


19 _ING w/BUSHING, ~M I 647420RII 


20 slAt, AS'" I 647 400 R91 

21 BOLT, HEX-HD., S/16Nf x 1-7/8" I 181 346 

22 CLAMP, ASM_ I 87 410 HX 

23 SEE STEERING WHEEL ILLUSTRATION 

24 WASHER, LK., 5/16", INT. . I 115 548 
25 NUT, HEX. S/16Nf I 103 025 
26 SEAL, AS .... I 142 329 HA , 

PRINTED IN UNITED sTATES OF AMERICA 

05-15 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 - STEERING GEAR 

FIG. 05-9 - STEERING GEAR (Gemmer) - Continued 

27 ARM AS". I 646 6W RI 
28 WASHER, lK., 7/8" "ED I 103 327 

29 NUT 1 II 0~1 V 

PLUG I 61+7-411 RI 

PIN, COTTERJ 1/16 X I" I 189799 

30 

31 BOLT, HEX-HD., 9/16Nf x 1-1/2" 'I 182 799 

32 W~ER LK 9/16" MED 'I 10'\ ,24 

33 NUT, HEX. , 1i16Nf ~ 10, 02'1 
i 

l 

I 

~ 

i 
-----r-~~--------------------------------------------------_r----_T---------------------

----~.. --.-----------------------------------------+-----+----------------­

-----1--------------------- .~--- -----.--...~---------+------I--- -------------­

---.~------------------------------------------+-----4-------------------

---t----..-------------------------+---j----------

PRtNTED IN UNITED STATES OF AMERICA 

05-16 

Donated by John & Susan Hansen - For Personal Use Only



iii
MT-97 HIGROUP 05 -STEERING GEAR 

22 23 
I I 

I 
I 

14 

31 
\37--/ 

36L__ / 
I 

II I / 
/ I I I 

21i 26 27 28 29 

A-29123 

FIG. 05-10 - STEERING GEAR (Ross Model TA-61) 
(R-I60-4x4 Series) 

KEY I DESCRIPTION 
NO, 

REO'O t H PART NUMBER 

GEAR, STRG., ASM. . I 85 484 R92 

I SEE STEERING WKEEL I LLUS TRAT I ON 

2 

3 
4 

5 
6 

7 
8 

NUT, HEX., 5/16NF 

WASHER, "LK., 5/16", INT. 

CLAMP, ASM. 

SEAL, w/SL~EVE ASM 

NOT SERVICED SEPARATELY 

COVER, w/SLEEVE AND SEAL 

NOT USED 

ASM. 

I 

I 

I 

I 

1 

103 025 

115 548 

103 274 HX 

89 990 R91 

103 278 HB 

9 SHIM 

.002" THICK 

.00:;" THICK 

.010" TH I CK 

GASKET 

AR 

AR 

AR 

2 

77 283 H 

68 07~ H 

68 0[11 H 

89 951 RI 

10 

" 
12 

13 
14 

15 
16 

17 

18 

19 
20 

, SPACER 

RING 

BEARING 

TUBE w/CAM, ASM_ 

ARM, AS" 

NUT 

WASHER, LK" I" "ED 

SEAL ASM 

BUSHING 

NUT, ~EX 9/16NF 

WASHER, LK.,9/16" MED. 

PRINTEO IN UNITED STATES OF AMERICA 

• 

I 

2 

2 

I 

1 
1 

I 

I 

2 

3 
3 

131 649 H 

68061 H 

68 060 H 

85 492 R91 

122 883 RII 
62 643 V 

121 326 

142 329 HA 

62 634 VB 

103 029 
103 324 

05-17 

Donated by John & Susan Hansen - For Personal Use Only



--

--

MT-97 
GROUP 05 - STEERING GEAR 

FIG. 05-10 - STEERING GEAR (Ross Model TA-61) - Continued 

21 HOUS lNG, wLf3\jSHING AND COVER, ~M I 8') 28'5 RII 
22 BOLT, HEX-HD., 9/16Nr x 1-1/2" 182 7993 
23 COVER, w/ruBE, AS M. I I 

87 561 RII 

24 LEVER SHAFT w/NUT AND wASHER ASM. 1 86233R91 

25 SPACER 2 87 5,)1 RI 

26 SEAT 2 87 530 R I 
27 wASHER 2 85 919 RI 

28 LOCK 2 88 428 H 

29 NUT _2 90_°53 RI 

30 GASKET I 85 288 RI 

31 COVER W/SCRfJ'LAND NUT, ASM. I I 85 287 RII 

32 SCREw I 50 443 H 

33 NUT I 68 016 H 

34 BOLT, HEX-HD., 5/16NC x 1-1/4" 6 181 090 

35 WASHER 6 37 564 HA 

36 BEARING 52 85 917 RI 

37 SET, STUD, NUT, WASHER, AND ROLLER (MATCHED) I 92 308 R91 

38 PLUG, PIPE, SQ-HD., 1/4" I 103 866 

39 BALL, 5L16" 28 16 010 RI 

40 I WASHER LK 5/16" MED 4 103 320 
41 BOLT 4 89911 RI 

42 BOLT HEX-HD 5/16NF x 2" I 182 699 

RIGHT HAND DRIVE 
---_.- .-. 

GEAR, S TRG. , ASM. I 85 1+85 R92 
1 

13 TUBE w/CAM, ASM. I 85 493 R91 

21 HOUSING, w/BUSHING AND COVER, ASM. I Q5 286 R II 

~. 

i 

I 

._. 

..~---.-------. 

- -

BNTED IN UNtTEO STATES OF AMERICA 

05-18 

Donated by John & Susan Hansen - For Personal Use Only



I!II 
MT-97 Rev. No.2, 7/56 HIGROUP 05 - STEERING GEAR 

~1 

FIG. 05-11 - STEERING WHEEL AND HORN BUTTON 
(For Ross Steering Gear) 
(R-lOO, R-llO, R-l20, R-130, R-ISO, R-160, RC-160, R-140-4x4 Series) 

NO, REQ'C 

TRANS. CODES 
KEy DESCRIPTION 

1301 
1302 
1303 1320 132~11348

1323 
137. 1383 

t H PART NUMBER 

I BUTTON I I i I I I I 73 913 RI 

2 SCREW, RO-HO. , No. 10 x 5/8" 3 3 3 3 3 3 3 141l 595 

3 PLATE, A5M. 1 ·1 1 I I I I 95 166 H 
!; CAP I 1 I I 1 1 I 95 162 H 

5 FERRULE 
.-..----~-...- ..­ I I I I I • I I 95 164 H 

6 SPRING I I I I I I I 95 165 H 

7 CABLE) ASM. I I 1 1 I I I 100 642 R91 

8 CUP 
----­

1 1 1 1 I 1 I 95 163 H 

" / NUT 1 1 1 1 1 1 1 100 035 H 

10 WHEEL 

SEE NOTE A 1 I I I n 914 RI 
SEE NOTE B I I I 128 012 R 1 

----­
NOTE HAil _ FOR R-IIO SER lES w/TRANS., CODE 1301 ; 

BELOw CHAS51S No. 47105 ! 

FOR R-120 SERIES ",/TRANS., CODE 1301 ; 

BELOw CHASS1S No. 9597 

FOR R-IIO, R-120, R-130-SERIES .,fTRANS. , 
• 

COOES 1302 1303 1320 

FOR R-I')O, R-160, RC-160, R-140 - 4 x 4 i 
PRINTED IN UNITED STATES OF' AMERICA 

05-19 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 
GROUP 05 -STEERING GEAR 

KEY DESCRIPTION 

FIG. 05-11 - STEERING WHEEL AND HORN BUTTON - Continued 
~~.. 

SERIES 
--... 


NOTE "B" - FOR R-IOO SERIES 
 ! 

FOR R-IIO SE"'ES ,.jTRANS. CODE 1348; i I 

i CHASSIS No 4710') UP I 


FOR R-120 SERIES ./TRANS. COOE 1348; 

I
i C-lASSIS No 9597 UP 


FOR R-IIO, R-120, R-130 SERIES ·./TRANS. 


!CODES 1374 1'383 i 

II SPRING I I I I I I I 88 47lJ H 

12 SEAT 1 I I I I I I I 91 808 RI 


1"1 KIT, BUSHING, ASM. I I I I I I I 137 482 R91 


14 SEE STEERING GEAR ASM. 


I I 

15 TUBE, 4BEAR I NG, ASM. 


R-IIO SERIES - BELO« 47105 I 131 092 RII 


R- 120 SER I ES - BELOW 9597 I 131 092 RII 


P-IIO, R- 120 SER I ES I 131 092 RII 


R-IOO, R-IIO, R-120, R-130 SERIES I 136272 RII 


R-IOO, R-1I0, R-120, R-130 SERIES I I 130 105 RI 


R- I W Sa I ES - BELOW 6895 1 I 120850 RII 


R-130 SERIES - 6895 AND UP i I 1 131 092 RII 

R-150 SERIES i I I 90 31(j RI I 


R-140 - 4 x 4, R-160 SER I ES I I I 90310RII 


RC-160 SERIES I 85 696 RI2 


I 


-_... 
i 
 i 
.-..----...~ 

i 


I 


! 
~ 

---~-

i
_M_ I 

i 


'---' 

I 


PAINTEO IN UNiTED STATES OF AMERICA 

05-20 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 05 - STEERING GEAR 

==============================~================================= 

1 

& --2 

g_---s 
__ ---4 

---9 

--10 

---11 

FIG. 05-12 - STEERING WHEEL AND HORN BUTTON 
(For Ross Steering Geor) 
(R-160-4x4) 

A-342!2A 

NO,
OEseR I PTI ON I J-j PART NUMBER:REQ'O 

PAINTED IN UNITED SlATES OF AMERICA 

05-21 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 05 -STEERING GEAR 

----1 

~--- \I 

~----3 

~-­--4 

A-32146 

FIG. 05-13 - STEERING WHEEL AND HORN BUTTON (For Gemmer Steering Gear) 
(R-llO, R-120, R-130, R-160 Series) 

I 

KEY 

i 

I 

2 

3 
~ 

5 
6 

BUTTON 

SPRING 

CUP 

NUT 

RING 

SPACER 
----~-

OEseR I PTION 
NO_ 

I H PART NUMBERREQ'O 

I 87 ~ 12 H 

I 81 415 H 

I 87 ~ I~ H 

I I 87 405 H 

I 87 ~ 16 H 

I 87 413 HA 

CABLE, ASM. 

R-IIO, R-120, R-130 S£RIES I 646 715 R91 

R-160 S£RIES I I 646 633 R91 

7 

8 WHEEL I I III 799 HA 

9 SPRING I loS 795 H 

10 SPACER I loS 794 H 

II BEAR I NG, ASM. I ,oS 790 H 

12 SEE STEERING GEAR ILLUSTRATION 

TUBE, w/BEARING, ASM.'3 
R-IIO, R-120, R-130 SERIES W/TRANS., GOOE 1303 I 647 370 R II 

R-1I0, R-120, R-'30 SERIES W/TRANS., CODES 1301 , 1302 I 646 025 RII 

R-160 SERIES I 6466':)1 RII 

PRINTED IN UNITED STATES OF AMERICA 

05-22 

Donated by John & Susan Hansen - For Personal Use Only



Ill!
MT-97 HIGROUP 05 - STEERING GEAR 

@ ~--1 

@ @---2 

tMD tli&"-3 
~-4 

____ 6 

__-8 

~____ 1 

FIG. 05-14 - STEERING COLUMN MOUNTING 
(R-110 Series - With Transmission Code 1301; Below Chassis No. 47105) 
(R-I20 Series - With Transmission Code 1301; Below Chassis No. 9597) 
(R-l10, R-120, R-130 - With Transmission Codes 1302, 1303, 1320) 

IKEY DESCRIPTION NO. I H PART NUMBER 
R£O'O : 

I NUT, HEX-HD. 3/8Nr 2 103 026 

2 WASHER, U< .. , 3/8lf 
. MED. 2 103 321 

SPACER 2 82 905 RI 
4 CAP I 82 904 RI 


5 BUSHING I 77 255 R3 

6 BUSHING 1 77 259 R3 


7 


3 ._.­

CAP I 82 908 RI 

8 WASHER, LK., 5/16~, MEO. i 2 103 320 


9 BOLT, J/BNr x 1-1/4" I 2 182 724 


10 BOLT, 5/16Nr x 5/8" 2 182 685 

RIGHT HAND DRIVE 
_. 

4 CAP 1 81 511 Rl 

7 CAP I 83 512 RI 

i 

! 

I 

PRINTED IN 1INITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 -STEERING GEAR 

17 
\ 

\ 


, 
'11 

\ 
13 A-37391 

FIG. 05-15 - STEERING COLUMN MOUNTING 
(R-l00 Series.- With Transmission Codes 1348, 1383) 
(R-l10 Series - With Transmission Codes 1348, 1383; Chassis No. 47105 Up) 
(R-I20 Series - With Transmission Codes 1348, 1383; Chassis No. 9597 Up) 
(R-l00, R-ll0, R-120, R-J30 Series - With Transmission Code 1374) 

NO. ' kEY DESCRTPTION I H PART NUMBERREQ'OI 
I BOLT HEX-HO 3/BNF x 3/4" 2 182 '724 

2 WASHER, fL 3/8", MEO 2 1Q3~ 
3 WASHER, LK., 3/8" MED. 2 103 321 

4 NUT, HEX., 3/~F 2 103 026 

BOLT, HEX-HD., 3/BNF X I" 2 182 718 


6 WASHER, FL., 3/8", MEO. 4 103 34 1 

S 

SEE GRDUP 167 
8 BOLT, HEX-HD. 5/16NF x 5/8" 2 182~ 

9 WASHER. FL. 5/16" MED. 2 I03~ 

10 WASHER, LK. 5/16" MED. 2 103 320 


II NUT, HEX., 5/16NF 2 
 ~03 022 

12 NUT. HEX, S/16NF 2 103 025 


13 WASHER, LK., 5/16", MED. 2 103 320 

14 WASHER, L K., 3/8", MEO. 2 

15 NUT, HEX., 3/BNF 2 103~. 
16 BOLT, HEX-HD., 5/16NF x 3/4" 2 182 687 

, ~~ 

17 CAP 1 127 765 RI 


18 BUSH ING 2 ~J64 RI 


19 BRACKET 1 }27 766 RI -, 

.. 

..---~ . 

.---

PRfNTEO IN UNITED STATES OF AMERICA 

05-24 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 05 - STEERING GEAR 

, AJ 

2­

8--@0 
0 4~...o- ;­

6/ 

7 
II 

@ 6 ,. 
0 ~ 0",.
J -11 A-,t 

FIG. 05-16 - STEERING COLUMN MOUNTING 
(R-150, R-160, R-140-4x4, R-160-4x4 Series) 

NO.KEY DESCRIPTION I H PART NUMBERREO*O 

I SPACER I 78 183 RI 

2 BOl T, HEX-HD., 3/BNr x I" 2 95 913 RI 

3 ' WASHER, FL., 3/8" 2 103 341 

4 NUT, HEX., SLT., 3/BNr 2 102 645 

5 PIN, COTTER, 3/32 x I" 2 137 171 

6 BRACKET I 78 192 RI 

7 BUSHING 2 71 259 R3 

8 NUT, HEX. 5/16NF 2 103 025 

9 WASHE~ LK. 5/16" MEO. 2 W3 320 


10 BO~T, HEX-HO., 5/16Nf x 3/4" ! 2 182687 

II CAP I 77 260 R I 


i 

._-r-~ 

I 

.'-_' 

PRJNTEC'" JNITED STATES OF" AMERICA 

05-25 

Donated by John & Susan Hansen - For Personal Use Only



III 
MT-97 
 IIIGROUP 05 -STEERING GEAR 

fD--2 3 


4 

/] 

I 

I 


.1.·311103 

FIG. 05-17 - STEERING COLUMN MOUNTING 
(RC-l60 Series) 

1 NO.
KEY DESCRIPTION I H PART NUMBERREQ'O 

-

I WASHER, L K., 3/8", MEO. 2 103 321 


2 NUT, Hr x., SLTD. 'l/8N, 2 102 645 


BRACKET I 89 432 RI 


lJ BUSHING 2 77 259 R3 

CAP I 89 202 R I 


3 


5 

6 WASHER LK., 5/16", MEO. 2 103 320 


7 SCREW, RD-HD. 5/16NC x 7/8 2 155 421 


8 BOLT 1 HEX-HD. 3/8NF X I" 2 182 718 


WASHER fL '1/8" 2 10, '141
9 


PRINTED IN UNITED STA"'rES OF AMERICA 

05-26 

Donated by John & Susan Hansen - For Personal Use Only



c 

MT-97 Rev. No.2, 7/56 
GROUP OS-STEERING 


I 
I I 
I I I 
I I I 

26 24 23 

FIG. 05-18 - HOSE AND FITTINGS (Power Steering, Code 0508) 

,M0I)ELS

I 
i 

i DESCRIP.TION I H PART NUMBER 
KEY 

j'~ 
.",

lil!!! 
I "'7ffi I 

'" V> I 

I BOlT ASM X X 132 060 RI 


.-~. 

2 PULLEY PUMP X X 132 059 RI 

PLATE ~MP X X 1394811 RI 3 

4 BOlT HEX-HD. 3/8Nr x I - 1/2" X X 182726 


WASHER, FL. 3/8" X X 103 34 1 


NUT LK. 3/8" X X 12259 RI 


KEY SQ. X X -I 32-06LRI5 
6 PUMP, ASM, (SEE SEPARATE I .USTRATION) L 

7 BOL T HEX-HD. 3/8Nr x I" X X 182 718 

WASHER LK. 3/8" ME O. X X 103 320 


I 

8 PIPE "-"."" I"LET ~,' X X I 995 064 RI 

9 SCREW, Fl-HO. S/16NF xl" X X 113 914 


WASHER FL. 5/16" X X 103 340 


NUT HEX. S/16NF X X 114 493 


10 BRA~KE~ PIPE X X 139 481 RI 

CLAMP, PIPE X X 139 482 R I 

PRfNTEO IN UNITED STATES OF AMERICA 

05-27 

Donated by John & Susan Hansen - For Personal Use Only



---

m 
MT-97 Rev. No.2, 7/56 HIGROUP 05-STEERING 

MC)ELS
I 

.05-18 - HOSE AND FITTINGS Code - Continued 
I 

II UNION FLARED TUBE, 1/2" X X II000q 

12 BOLT HEX-HD. 1/2NC X 6" X X 139 480 RI 
wASHER, FL. 1/2" X X 58516 K 

I~ BRACKET PUMP X X 139 487 RI 

14 HOSE VALVE To CYLINnER, AS'" 

X 137211 R91 
i X 137 410 R91 

15 HOSE, PUMP INLET PIPE TO VALVE, ASM5 
, 

X IV 210 R92 

I X Ir 409 R92 

16 eLi P 
X 57 024 RI 

X 120 528 

17 BOLT X x 118 977 RI 
wASHER, LK.) 1/4 11 

, MED. X 
• 

x 103 319 
NUT x X 93 082 H----r­

18 U-BOLT 
x 53 367 R21 

x 132 516 R I I 

19 BRACKET, TIE ROD 
• 

x 139 794 RI 
x 137 699 RI 

20 BOLT, HEX-HD., 3/8NF x 1-3/4" X X 182 728 
WASHER, LK., 3/8", ..,ED. X x 103 320 
NUT, HEX., 3/8NF X X 114 492 

21 END, AS.." (SEE SEPARATE ILLUSTf~ATION) I 

22 END, w/CLAMP, AS ... (SEE SEPARATE ILLUSTRATION) 

23 LOCK PLATE X x 134838 RI 
WASHER, FL" 3/8" x x 103 341 

~ VALVE, AS.." (SEE SEPARATE ILLUSTRATION) 

7 ASM. (SEE SEPARATE ILLUSTRATION) 

26 CYLINDER, AS... , (SEE SEPARATE ILLUSTRATION) 

27 BRACKET, CYLINDER 

X 139 795 RI 
x J"l9 024 RI 

28 CLIP 
x 137 198 

x 120 528 

PRINTED IN UNITED STATES OF AMER,CA 

05-28 

Donated by John & Susan Hansen - For Personal Use Only



------
---

I 

III 

MT-97 Rev. No.2, 7/56 IIIGROUP 05-STEERING 
MODElS 

I 
""1 

FIG. 05-1S - HOSE AND FITTINGS (Power Code - Continued 

-X29 WASHER fL X 133·322" RI 


30 BELT PUMP X X 132058 RI 


31 BOLT HEX-HD 1/4NF x 1 X X 182 6')SH 

WASHER LK. 1/4" "'ED X X 103 319 

3 2 PIPE DuTL CT X X 995063 RIpuMP ASM. 

33 J!NION, fLARED TUBE, 37s" X X liS S02 


34 PULLEY X X 139 4S6 RI 


35 HUB X X I 139 479 RI 

36 GEAR (SEE SEPMATE ILLUSTRATION) 


I 

37 HOSE ASM 


X 137 209 R92 

X 1,7 400 R92 


,S eLi P 

X 113912H 


X i20528 

; 

i 

I 

I 

I 

I 

. ­

i 

PRINTEO IN UNITED STATES OF AMERICA 

05-29 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 05-STEERING 

K£V 

PUMP, ASM. 

I BOLT 
2 WASHER, FL. } 3/8 x 7/8" 
3 CAP, ASM. 

4 GASKET 
') NOT SERVICED SEPARATELY 
6 SPRING 
7 CAP 
8 NUT 

9 COVER, ASM. 

10 GASKET 

II CARTR II)3E 
12 STUD 
Ii PLATE 
14 SHELL 

15 RESERVOIR, ASM. 

05-30 

~- -7 

------8 

CCdr---l0 
Iii 

tr--- u 

~- -12 

44---1 , 

FIG. 05-19 - PUMP ASSEMBLY 
(Power Steering, Code 0508) 

DESCRIPTION I H PART NUMBER 

132 043 R91 

• 133 198 RI 
446 363 
133 381 R9 1 
133 200 RI 

147 02,) RI 
147 024 RI 
133 199 RI 
133 382 R91 
133 207 RI 
133 205 R91 
133 194 R I 
133 195 RI 
133 206 RI 
133 326 R91 

pF{rNTED IN UNITJ£O 5TATE.S of AMEFUCA. 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP OS-STEERING 

DESCRIPTION I H PAf"T NUMBER 

FIG. 05-19 - PUMP ASSEMBLY - Continued 

05-31 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97 Rev. No.2, 7/56 
m 

GROUP 05-STEERING HI 

1 	 2 3 4 I) 6 7 8 	 9I 	 I r I I I I A 	 I 
I I \ 	 I

~~JJ~~ .7rIt'lmtl(HrmrlKi------Li---ffIIIIiH ill j I. ­
1
1i1l	

~~~I~__--=-@I 
A-39630 

FIG. 05-20 - CYLI NDER ASSEMBLY 
(Power Steering, Code 0508) 

R 150 

: 
CYL I NDER, ASI<. ,. ;.,K' ~ 

X 137 706 R9 1 

X 139 796 R91 

-; HEAD (ORDER KIT) 

2 SEAL (ORDER XI T) 

'~- "l : WASHER, PI~TON ROD SEAL X X 153 577 RI 

1, 1+ SPRING, PISTON ROD SEAL WASHER X X 153 578 RI 
, ') SEAL, GUIDE (ORDE~ KIT) 


6 GUIJ2.E.L PISTON ROD X X 153 576 RI 


i 

7 PISTON, .. /ROD AND NUT, ASM. 


X 153 574 R9 1 


X 153 573 R91 


8' 	 RING, PISTON X X 153 575 RI 


KIT HEAD AND SEAL ASM. X X 153 524 R9 1 


'NOT SERV ICED SEP ARATEL Y9 

! 

: 

i ...~f-------­

PRINTED IN UNITEO STATES 01'" AMERICA 

05-32 

Donated by John & Susan Hansen - For Personal Use Only



--

ml 
MT-97 Rev. No.2, 7/56 HIGROUP 05-STEERING 

1 2 3 4 I) 6 6 I) 3 2 7 
I I I I I I \ I I I I 

, I I I I / \ I I I I 

l@~~?bqIf ?61b~If\~ : I I I
I 
I , I / I I \ I I I I I 

I 
I 


17 9 10 \ 16 16 14 13 le,-_____ll-1! 4 10 9 8 

A-39632
18 

FIG. 05-21 -VALVE ASSEMBLY 
(Power Steering, Code 0508) 

i , MODELS 

KEY DCSCRIPTION R.IOO 1 H PART NUMBER 
R·1l0 R·l50 
R·120 R·160 

I 
! R.130 i 

i VALVE ";]ClAMp, ASM 

X 137 703 R91 

X I 139 030 R91 
~.-. 

I REDUCER, END COVER X X 148 805 R I 


2 SEAL I NN[R X X 133 230 RI 


GLAND --. 3 
X 148 807 R-I 

X 133 324 RI 

I
4 SPR I NG 


X 1,,8 804 RI 


X 133 240 RI 
.. ., 

.-.. 


5 
 RING, REACTION 

X 148806 RI 
i 

X 133323 R I 

6 WASHER X 14880[', RI 


7 SEAL DUST ! X X I 147 1')6 RI 


8 COVER REAR X X I 1,,248 RI 


q RING L" X X I" 24, RI 


10 SEAL G_AND (OUTER) X X I". 232 R I 


II NOT SERVICED SEPARATELY I 


12 NOT SERVICED SEPARATELY 


13 BALL, RELIEF VALVE X X It; 008 RI 


Iii SPRING, RELIEF VALVE X X 133 238 RI 

15 SEAL RELltF VALVE X X 131, 253 R 1 


16 NOT SERV I CED SEPARATELY 


..·-J7-----r-ci.AMP-..-·-.. X X 148874 RI 

BOLT HEX-HD-3/BNr x I-~ X X 182 728 

NUT, HEX 3/SNF X X 103 026 

WASHER. LK ,/8" MED X X 10~ 321 

! 

18 BODY ",/SPOOl ASM, X X 1')0611 Rql 
-.;. SEAT VALVE INLET AND OUTLET HOSE X X I32050 R1 

I 

(!J PART NOT ILLUSTRATED T 
P~INTEO IN UNITED STATES OF AMERICA 

05-33 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 05-:-STEERING 

~- -3 

~--4 

--6 

I 
8 ~ 

o 
~---6 

A-39633 

FIG. 05-22 - CYLINDER END ASSEMBLY 
(Power Steering, Code 0508) 
(R-JOO, R-IJO, R-l20, R-130, R-150, R-J60 Series) 

KEY I 
i 

END, ASM. 

DESCRIPTION 

139 Ib9 R91 

I 

2 

3 

PIN, COTTER, 1/16 

NUT, HEX., I /2NF, 

SPRING 

x I" 

SLT 

103 363 
102 647 
26 492 H 

5 
6 
7 

WASHER, FELT 

LUBRICATOR, I /8" ~ 
NOT SERVICED SEPARATELY 

148 104 RI 

122 461 

8 BOLT, HEX-HO., 3/SNF x 1-1/2" 

NUT, HEX., 31BNF 
WASHER LK., 3/8", MEO. 

i 

ICl2 726 

103 026 

103 321 

I uNIT"O '''MERI 

05-34 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 05-STEERING 

10---cr:n /8 

9--"""'" V'" 

~i »>~ rf~ ~ JI \ I I 1 I 1 I 
16----4l '\ 14 13.----e-- 3 5 11 1/ 

15 

Front Rear A·39634 

FIG. 05-23 -VALVE END ASSEMBLIES (R-100, R-110, R-l20, R-l30 Series) 
(Power Steed ng, Code 050B) 

i 
I PIN, CO~ER 1/8 x I-Ilk' X X 103 376 

2 PLUG X 13 350 V 


3 SPR I NG X X I 057 YA 


4 i SEAT X 74 039 RI 


5 SEAT X X I 337 YA 


6 NOT SERVI CED SEPARATELY 


7 END AS"'. X 139 797 R9 1 


8 LUBRICATOR. 1/8" STGHr. X X i 109 461 


9 WASHER. LK. 3/8" "'ED. X 103 321 


I() NUT. HEX 'l/BNr X IOL026 

I' PLUG X I 336~~__.___~ 

12 SEAT X I 056 Y 

13 i NOT SERVI CED SEPARATELY 

14 CLAMP X 46 508 H 
,.--' 

15 END J w/CLAMP) AS"'. X 139 799 R9 1 

16 BOLT HEX-HD, 3/BNF x 1-1/2" X IB2 726 

i 
, 

I 

i 

i 

.- ­

I 

PJqINTEO IN UNITED STATES OF AMERICA. 

05-35 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 05-STEERING 


Front 

KkY 

I ,PIN, COT.1'.E..f<.L. 1/8" STGHT. 

2 PLUG 

3 SEAT 

4 SPRING 

5 PLUG 

6 NOT SERVICED SEPARATELY 

7 END, />.SM. 

8 WASHER lK. 3/8" MED. 

9 NUT, HEX. 3/8NF 

10 LUBRICATOR, 1/8", STGHT. 

II PLUG 

12 SEAT 

13 NOT SERVICED SEPARATELY 

14 CLAMP 

15 END, w/CLAMP ASM 

16 BOLT, HEX-HD. 3/8Nr x 1-3/4" 

Rear A·39635 

FIG. 05-24 - VALVE END ASSEMBLIES (R-150, R-I60 Series) 
(Power Steering, Code 0508)­

~ 

e:0 
Z I 	3 IDESCRtPTlON I H PART NUMBER 


i 0::: ! 


X X 109 461 

X 6') 001 H 
X X 65 000 HAI 
X X 26 936 H 

X 26 940 HA 

X 137 700 R91 
X 

X 

X 	 X 109 461 

X ~§ 938 H 
X 59 812 HA 

X 46 508 H 

X 137 702 R91 

X 182 728 

I 

.. ....~- ~-

I 
; 

i 
I 

.. 
I 

PRINTED IN UNITED STATES OF AMERICA 

05-36 

Donated by John & Susan Hansen - For Personal Use Only




